1. CXD3800 AFSEISMEEM: Frame Components (—)




1. CXD3800 AAZELYMEZF: Frame Components (—)

7 9% Y1t 4 % % T B HE
Ref.No. Parts No. Description Amt .Req.
1 22400001011 il Top Cover 1
2 8MC04281207D 1844 Screw (CT0102 M4-0.7%12) 12
3 22400001032 JHFEF Gasket 1
4 22400001041 JHER Oil Window 1
5 22200002552 FLZE Plug 1
6 2620000106 {H]Z Side Cover 1
7 22400001071 #1152 Needle Cover 1
8 22400001081 JHE Gasket 1
9 22000001091 FLZE Plug 1
10 66484-11 #2445 Plate 1
11 2200001243 FLZE Plug 1
12 66485-9 EEBEER Plate 1
13 22400001131 HFE A Guid Pipe 1
14 8MC04281407D 1845 Screw (CT0225 M4-0.7*14) 2
15 2620000115 FPEIE Connecting seat 1
16 22200001182 #eH Defender 1
17 2600000117 JHFEF Gasket 1
18 22200001141 f&$Y Hinge Pin 1
19 2600000119 [&] 7 BE Backet 1
20 8MN03200300A 1844 Screw (CTO0115 M3-0.5%3) 2
21 8MB85241807K %% Serew (CXD380121 M3.5-0.6%18) 3
22 2620000122 [5EEZ Dust Cover 1
23 2220000115 THE Spring 1
24 2600000124 T H{HIZ Side Cover 1
25 8MKO08502013A 18%% Screw (C90140 M8-1.25%20) 1
26 8MMO08502013A 1845 Screw (CT0106 M8-1.25%20) 3
27 66477-4 E & 54k Weight Paster 1
28 66485-1 HAIEEH Model Plate 1
29 66620 #MET Rivet 4
30 66480-14 Mg 2RBERERS Machine No. Plate 1
31 26000001311 JHE#E Oil Sign Gauge 1
32 2200000139 TENrFH Knock Pin 2
33 SMM10603016A 1844 Serew (CT0138 M10-1.5%30) 4
34 2200000110 I EEFAIRE Supporting Bar 4
35 2620000135 HH Frame Unit 1
35-A 2240000135A HHE % Frame Unit 1
35-B 2620000135B HiGE N FE Frame Unit 1
36 8MB03200405A 1845 Screw (FT0548 M3-0.5%4) 2
37 8MC04280807D 1244 Screw (CT0130 M4-0.7*8) 1
38 8SM95281017A 124 Stud (SH0243 3/8"-28%10) 1
39 2100000244 JHES Seal 1
40 2600000140 JHIEE Oil Reservoir 1
41 2600000141 JHFEF Gasket 1
42 2200000128 TEs% Magnet 1
43 2200000129 JEE#T Holder 1
44 8MN06400600A 1845 Screw (CT0244 M6-1%6) 1
45 8MNO04280400A %% Screw (CT0229 M4-0.7+4) 1
46 8MC04280507D 1845 Screw (CT0122 M4-0.7%5) 1
47 2200000121 HEE Latch Spring 1
48 2226110202 {2 Side Cover 1
49 8MC04281007D 1244 Screw (CT0113 M4-0.7*10) 2




ZA{# Frame Components ()

2. CXD3800 ApEBaypE




2. CXD3800 AAGHYMEZ A Frame Components (—)

Fr 5% Y1t 4 % % T HrHE
Ref.No. Parts No. Description Amt .Req.
1 2620000201 ThsNE Cloth Plate 1
2 2620000202 432 Cloth Plate 1
3 2620000203 7€ Dust Cover 1
4 2620000204 FREe Spacer 3
5 2620000205 #H Defender 1
6 22100001191 ek EE 52 Rubber Cushion 2
7 8MMO04282207A 1844 Screw (MN021-01-10 M4-0.7%22) 3
8 8MC04281007D 12%% Screw (CT0113 M4-0.7%10) 6
9 22000002091 JHFEF Gasket 1
10 2200000210 _#h#52 Rear Cover 1
11 2270000211 FLJFE Base 1
12 22700002121 $11E58 2 Needle Bar Protector 1
13 8MC04280807D 18%% Screw (CT0130 M4-0.7*8) 2
14 2200000121 A& Latch Spring 1
15 2620000215 S HERE Support ing Rod 2
16 8MB04281008K 12%% Screw (UHO03-62 M4-0.7*10) 4
17 8MC04282007D #8%% Screw (UHO1-53 M4-0.7%20) 1
18 8MA04280307A BEIWE Nut (CT0238 M4-0.7%3) 2
19 2620000219 NEERTEE Front Cover Seat 1
20 8MB04283809E 2% Stud (CT0227 M4-0.7%38) 1
21 2200000228 I Disk Washer 2
22 2600000222 434 Hinge 1
23 8MC04281407D 144 Screw (CT0225 M4-0.7%14) 2
24 2620000224 TEEFTZE Front Cover Seat 1
25 2620000225 Hii#5 8K Front Cover Plate 1
26 8MD04281408C 1222 Screw (CT0222 M4-0.7*5) 1
27 2620000227 $185 B2 Needle Plate Seat 1
28 2260000205 FREe Spacer 2
29 22000002471 FLZE Plug 2
30 8MN06400600A 12%% Screw (CT0244 M6-1%6) 2
31 26000002312 [77 0% 5 Gasket 1
32 8MB04280607K 12%% Screw (MT0233 M4-0.7%6) 2
33 2620000233 THhANZE Lower Shaft Cover 1
34 SME04280708 A 1845 Screw (CT0206 M4-0.7*7) 14
35 8MN04281600A 18%% Screw (CXD38-02-55 M4-0.7%16) 1
36 8MB03200705A 12%% Screw (CT96-02-32 M3-0.5%6.5) 2
37 8MA04280207A HEME Nut (STC02-01-02 M4-0.7%2.5) 1
38 227A0000259 $1#EEE 2 4H Needle Bar Protector Asm. 1
39 90DW040 P& Washer 1
40 22000001091 FLZE Plug 4
41 22000002081 FLZE Plug 1
42 22000002451 FLZE Plug 2
43 2600000243 FLZE Plug 1
44 22000002461 FL.ZE Plug 1
45 90PW040 P& Washer 4
46 8MB04280807K 2% Screw (CT0215 M4-0.7*8) 3
47 2620000247 5 Fabric Guide 1
48 2200000124 = JEEE Disc Washer 1
49 8MC04280512B 1844 Screw (C90232 M4-0.7+5) 1
50 2310000812 #ify Shaft 1
51 8MNO04280600A %% Screw (CT1223 M4-0.7%6) 2







3.CXD3800 ZEghtkl

5 5%
Ref.No.
1
2

Ykt 4w 5%

Parts No.
2240600102
2600000302
2600000302A
2200000327
8MB04280608A
8MNO03200300A
8ME04280708A
240013088
8MB04280807K
90ST0410
2100000223
2600000307
2620000312
2210020113
2620000314
2620000315
2620000316
8MD03200306A
2600600117
2600600117A
2200000359
8MC04280507D
90DW030
8MB03200506K
2600000343
2200000339
2200000338
66800
2200000336
90SP0206T
2600000335
8MB03200405A
2270000340
8TE03440806A
2600000336
2600000336A
240013087
260060A02221
231A0001922
220A0000315
2100001121
2200000303
2100001123
2200000305
2100001127
2100001126
22000003081
22000003091
2100001121A
2100001122
2100041131
22000003611
4UTB0403191
2600000355
2600000355A
240013087
2200000312
4UTB040320
8MC04280807D

v TIAEEZE A Thread Guide And Tension Components

# TH

Description

L RE Thread Guide Holder

R4 Thread Guide Holder Asm.

L RE Thread Guide Holder

#2294 Thread Guide Pipe

1245 Screw (UTB0130 M4-0.7%6)
J24% Screw (CT0115 M3-0.5%3)
1245 Screw (CT0206 M4-0.7+7)

W43 P8 Thread Eyelet

1245 Screw (CT0215 M4-0.7+8)

Efr$4 Knock Pin
#PE Washer

248 Thread Guide

248 Thread Guide
228 Thread Guide

#4520 Thread Guide Asm.

228 Thread Guide
248 Thread Guide

1244 Screw (CT0242 M3-0.5%3)

#4520 Thread Guide Asm.
228 Thread Guide

AR 4R B8 Take-up Arm Protect
1244 Screw (CT0122 M4-0.7%5)

HET #4FE Disk Washer

1245 Screw (CT0525 M3-0.5%5)

45 Thread Guide
FEEE Pelt

437 Wick Clamp

4R Oil Wick
JHFRE Cooler Oil Tank Cover
THESY Spring Pin

JHFR Cooler Oil Tank

124% Screw (FT0548 M3-0.5%4)

45 Thread Guide

1844 Screw
L fE4E Thread Guide Asm.

22 Thread Guide

484338 Thread Eyelet

£24540 Thread Tension Set Asm.
3R 1EA%E4H Tension Asm. (Red)
55754 4H Tension Asm. ( Yellow )
55 2% Tension Nut (Red ) ( SH1121)

E%E Bushing

583 Spring (Red ) ( SH1123)
FHFEE Spring Seat

FEFBE Felt

55 J732E461#% Tension Disc
1845 Stud

FFEs Spacer

55 J7 LIRS Tension Nut ( Yellow ) ( SH1121)

1 7EE s Bush

7822 Spring ( Yellow ) ( SH1131)

125 Stud
EZ4E IR Release Wedge

24320 Thread Guide Asm.

243 Thread Guide
T 4538 Thread Eyelet

#45 Thread Guide

B J72eI4H B Tension Post Support
12%% Screw (CT0130 M4-0.7+8)

HirH=E
Amt .Req.
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4. CXD3800 Efi#ELHEt Bushing And Seal




4, CXD3800 HhifiEd ¥ Bushing And Seal
Ykt 4w 5%

5 5%
Ref.No.

0O ~1 ON L AW —

RO DO DO DO PO DD DO D DO DD = o b e
ORI R AT RO SN0 I mo = o0

Parts No.
2210000401
2620000402
2200000403
2200000404
2200000422
66800
22000002081
2240000409
2240000422
2200000411
22000004101
2600000413
2600000414
2600000415
2600000416
26000004171
2600000418
26000004191
26000004201
26000004211
26000004221
26000004231
26000004241
2600000425
2600000426
26000004271
2600000428
2600000429

fifi# Bushing
Hifi#8 Bushing
#fifi# Bushing
JHES Oil Seal
FLZE Plug

# TH

Description

4R Oil Wick

FLZE Plug
fifi# Bushing
Hifi#8 Bushing
fifi# Bushing
Hil# Bushing
fifi# Bushing
Hif#8 Bushing
fifi# Bushing
fifi# Bushing
Hif#8 Bushing
fifi# Bushing
#if# Bushing
fifi# Bushing
Hif#8 Bushing
fifi# Bushing
Hif# Bushing
fifi# Bushing
Hif#8 Bushing
fifi# Bushing
Hifi#8 Bushing
JHET Oil Seal
EFHE Felt

HiUH=E
Amt Req.
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5. CXD3800 T EmEAMREZE Lower Main Shaft Components




5. CXD3800 T HEAAHREEZE/F Lower Main Shaft Components

Fr 5%
Ref.No.

O 1 O\ LN A~ W~

Y1t 4 9%
Parts No.
66803
240010041
2200000515
2220000504
8MNO05320500E
90BB2552154
2246110501
8MN06400800C
SMNO06400600A
2240000505
90BB2047144
2200000508
222A0000647
8MB04280807K
2200000509
2200000547
90BB2042122
2200000512
90SP0206
8MNO06400500A
90SP0206T
2600000522
260A0000560

4 T
Description
@ 224848 Oil Wick
SHI%E Oil Wick( L=100mm)
FLZE Plug

ST B2 Timeing Pulley

124% Screw (CT0903 M5-0.8%5)
YRR 7% Ball Bearing

#ifi Shaft

1222 Screw (FT0502 M6-1%#8)
222 Screw (CT0244 M6-1%6)
ST B2 Timeing Pulley

JHEREHA Ball Bearing

IR Warm
SEfhrgf4H Balance Weight Asm

18%% Screw (CT0215 M4-0.7%8)

SEfr4E Balance Weight
O3z O Ring

JREREHA Ball Bearing

i Crank Shaft
JEEETH Pin

18%% Screw (CT0513 M6-1*5)

SRS Pin
il Shaft

“FHil4H Lower Shaft Set.

-10-

B HE
Amt Req.
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6. CXD3800 _-#hEAFEEEIZ{F Upper Main Shaft Components
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6. CXD3800 _F#hERAHREHZE - Upper Main Shaft Components

7 9%
Ref.No.

©1
2

2

0 1O\ LA

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
©37
38
39
40
41
42
43
O44
©45
46
47
48

Y1k} 4w 5%

Parts No.
2600000601
2240000602
22400006032
8MB04280807K
8MP04280808A
4UTB020306
2200000607
22400006081
2200000509
2200000610
90BB204714
2240000612
2210000613
90SCR150
90BB1535115
8MNO06400600A
8MN06400800C
4MNO0210108
2200000619
8MB95301407K
8MB85241006K
2200000622
221A0000653
2200000624
8MMO06401610A
8MMO05321009A
2200000627
2200000628
2200000629
2200000630
90SW050
8MMO05321409A
2210600123
2100000223
8MB85240807K
8MB03200806A
2240000603M
8MB04281007K
8MNO06400800A
2100001404
66800
2240000642
66485-10
2600000601S
22400006038
222A0000646
222A0000647
222A0000648

%

Description

B i F#m Handwheel

i

At ke

gE 2 Cover
B ERR FS 2 Mini Motor

1245 Screw(CT0215 M4-0.7+8)

i24% Screw ( MT0235 M4-0.7%8)
TR 4#Plastic Binding Wire

BT 74 Timeing Belt

#E T K7 g Timeing Pulley
SE#74% Balance Weight

EEHIH Joint

JEEEREHK Ball Bearing
Hl7K E 5 Bearing Sleeve

A #d Crank Shaft

CH il F$1E C Ring
JEEEREHK Ball Bearing

1245 Screw(CT0244 M6-1%6)

1844 Screw(FT05-02 M6-1#8)

487 Cord Clamp
R Connecting Rod

1245 Screw(CT0620 M4.5-0.75%14)

222 Screw(CT0621 M3.5-0.6%10)
ZE A28, Orient Guide

ihEm4E Crank Shaft Asm.

A7 Ball Lever
i24% Screw (CT0625 M6-1%16)

1844 Screw (CT0626 M5-08%10)

APE Washer
F@E= Spacer

#ifr Shaft

7K FE Bracket
T EFE Spring Washer

1245 Screw (CT0632 M5-0.8%14)

14345 Needle Thread Take-Up

#hFE Washer
1844 Screw (FT0555 M3.5-0.6%8)

1245 Screw (CT900623 M3-0.5%8)

FkEELZROREE 2 ISM Mini Motor
1844 Screw ( CT1237 M4-0.7%10)

§8%% Screw (CT0549 M6-1*#8)

fLZE Plug (S14-04)
R Oil Wick

BXHER Oil Sleeve

#44K Plate
#2828 F-#m Handwheel

FABERR{R S 2 Mini Motor

EEFETELH Joint Asm

Ffér44H Balance Weight Asm
H#54H Connecting Rod Asm

© CXD3800 H&#E35E[# (Motor Optional ) :

4% P& Company FZ 5% Ref. No.
B ik Hohsing 1 3
F5 B Shokei 44 45
K HES ISM 1 37

-12-

B HE
Amt .Req.
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7. CXD3800 & #EEAMEREZF Needle Bar Components

| S ——

] & 8B 8% 7 R %% 9
Model Gauge Size| RefNo.7 | RefNo.9
Y192M-01F | 6.4-6.4-6.4 [ 5262NC0001[5262TP0001
Y223M-12E| 6.4-9.5-6.4 | 5262NC0012[5262TP00L2

_13_



7.CXD3800 #HZEELFHREHZ (4 Needle Bar Components

7 9% Y1t 4w 5% % T B =
Ref.No. Parts No. Description Amt. Req.
1 22000007011 $1#% Needle Bar 1
2 8MB85240607K 1844 Screw (CT0637 M3.5-0.6%6) 1
3 2210600118 #i4a2H Thread Guide Asm. 1
4 8SH32440300A 184%% Screw (SH0465 1/8"-44%2.5) 4
5 2210000705 $THEEEENSY Needle Bar Clamp 1
6 8MB95301107K %% Screw (CT0706 M4.5-0.75%11) 1
/- #1%4 Needle clamp 1
8 66725-11-5 #1 Needle --(UY128GAS ) —H15Z 1
9 - $1# Needle Plate 1
10 2620000710 ZfE Edge Guide 1
11 2620000711 #1878 Needle Plate Seat 1
12 2620000712 JER# Fixing Plate Seat 1
13 8MMO05321009A 1845 Screw (C06-26 M5-0.8*10) 1
14 2270000714 S{ér$8E Balance Weight 1
15 8MB04281607A 4% Screw (CT0724 M4-0.7%16) 2
16 2270000716 P& Washer 1
17 2210000727 JE#E GuideBlock 1
18 2210000720 38 Connecting Rod 1
19 90NB081113 FE$H#fK Needle Bearing 1
20 2270000720 HH#7$4 Rod Pin 1
21 66800 JH4R Oil Wick 1
22 2200000722 JEBR Slide Block 1
23 2100001404 FLZE Plug 1
24 8MNO08401600E 1844 Screw (CT0618 M8-1%16) 2
25 8MB04281607X 1845 Screw (CT9085-02-02 M4-0.7%16) 1
26 8MB04282207B 18%% Screw (AG03-01-11 M4-0.7%21.5) 1
27 2200000228 I EEE Disk Washer 1
28 8MB04280808E 18%% Screw (CXD38-07-28 M4-0.7%4) 1
29 8SF36400706C 1845 Screw (CT0712 9/64"-40%7.5) 2
30 8MB04280807K 18%% Screw (CT0215 M4-0.7*8) 2

-14-



8. CXD3800 ERRIEL HEEZAF Presser Foot Components

FEERE)

2

Gauge Size| Ref.No.l2

=
=t

Model

% 7

Y192M-01E | 6.4-6.4-6.4 | 5262PF0001
Y223M-12E| 6.4-9.5-6.4 | 5262PF 0012

_15_



8. CXD3800 EAMIELAE BEHZE 4 Presser Foot Components

5 5%
Ref.No.

0O ~1 O\ AW —

SEse

12-A
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

*31
*32
*33
*34
*35
*36
*37
*38
*39
40

41

42

Yk & 5k

Parts No.
2220000801
2240000802
2220000803
2200000804
2200000805
8MC95300808E
2200000807
8MB95301407K
2200000809
2200000810
2200000811
5220PF0356M
2310001017
2240000839
22400008331
2310001012
2310001207
2310001013
2240000819
90SP0416
220A0000825
2200000822
8MC95300606F
22400008241
2240000846
2240000826
2240000827
SMMO06401210A
8MB05320509G
2200000817
8MP06401011A
2240000835
4UTB000411
2240000838
2240000806
8MK95301407A
2310000343
2240000808
2310000344
222A0000843
220A0000843
220A0000844

# TH

Description
JBR 7 5 E4 8 Spring Regulator

Ff5 Lifter Connecting Plate
B2WE Nut

S Spring

JERHAIER 455 Presser Bar Clamp
1844 Screw (CT0806 M4.5-0.75%8)

Y5 Guide Block

124% Screw (CT0620 M4.5-0.75%14)

oo A

JHEE Spring
JBRHAI#%E Presser Bar

FESHE Oil Separator
JERFAl Presser Foot

1844 Screw (M3.5-0.6*8)

#4 Pin

S Spring
A Lifter Arm

& Washer

I EE Corrugated Ring
125 Stud

HFE Lever

5SS Spring Pin
ENrEREH Collar Asm.

AR Collar

2% Screw (CT0823 M4.5-0.75%5.5)
#iff Shaft

OJFHE& O Ring

b A

JHEE Spring
AR Link

i8%% Screw (F1103 M6-1%12)

1245 Stud (CT0802 M5-0.8%5)

AR Link
18 %% Screw (MT0234 M6-1%10)

FRAZF Stopper

S Spring
#ifr Shift

B Drive Arm

1844 Screw (CT0837 M4.5-0.75%14)
1845 Stud

AR Link

1845 Stud
JBR FIEER 02 H54H Spring Regulator Set

JBR A EE 45 4H Presser Bar Clamp Set

JEiE%H Guide Block Set

* REEAERUE A UI4R (UT &51) BEAEEH

* For basic model only. Not applicable to thread trimmer (UT series) series.

-16-
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9. CXD3800 H43 1 L#mFHR =4 Looper Thread Takeup Components
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9. CXD3800 B4 L limAH B =14 Looper Thread Takeup Components

FF 5%
Ref.No.

O 1 ON L AW

N e T ol S e B I IRV~ BN S R S B S I S R O o N N R N R T IS N ol il el el el il el
— OO0 IO WA WD, OO IONWUMPAEWNoF—, OOV W — O

Yyt 4 9%
Parts No.

2620000901
2620000902
8MB04280608 A
2260000518
2270000545
8MNO04280400A
227A0000552
90BB152807
2620000909
8MMO05321409A
8MB03200405A
2220000533
2200000502
22000005221
2260000527
8MH05320400A
226A0000522
2620000918
2620000919
8MB04280807K
8MB04280507K
2120000159
22600005131
90TB3093GT
2220000540
2620000926
2210000315
90PW040
8MB04281007K
2260000524
8MMO04280807A
8MNO03200300A
2620000933
8MB04280608E
2200000228
8MD03200306A
90PW030
22600005201
2260000514
8MD04281408C
4RP0010103

o T

Description
B4 LmE Looper Thread Takeup Bracket

R Belt Cover
224 Screw (UTB0130 M4-0.7%6)

#ifr Shaft

EEHE Joint
18%% Screw (CT0229 M4-0.7%4)

EEBETEYH Joint Asm

YRR Ball Bearing

FE#K Stopper
222 Screw (C0632 M5-0.8%14)

18%% Screw (FT0548 M3-0.5%4)

JEEHT Plate
BephEmH Looper Thread Takeup Cam

%= Spacer

HrétiEmE Holder
B24% Screw (CT0523 M5-0.8%4)

545 Thilim4H Looper Thread Takeup Cam Asm
%2 Bracket

%2 Bracket
1222 Screw (CT0215 M4-0.7%8)

18%% Screw (FT0235 M4-0.7*5)

FAFE Washer
JHEE Spring

BT 745 Timeing Belt ( CXD38-05-24)

B TP B2 45 Timeing Pulley
%28 Bracket

228 Thread Guide

F4PE Washer

222 Screw (CT1237 M4-0.7%10)
[&] €% Bracket

18%% Screw (MT0124 M4-0.7*8)

222 Screw (CT0115 M3-0.5%3)
HEE M Thread Guide Seat

1245 Stud (C90542 M4-0.7%6.2)

HEFS AR Disk Washer

1244 Screw (CT0242 M3-0.5%3)
FAFE Washer

245 Thread Guide

228 Thread Guide
224 Screw (CT0222 M4-0.7%5)

T Knock Pin

-18-
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10. CXD3800 #E4R#98EE#%RS Looper Driving Mechanism




10. CXD3800 &&54#Fw5aEf%M Looper Driving Mechanism

¥ 9% % i BT HE
Ref.No. Parts No. Description Amt. Req.
.................... HHE5 Needle Guide -

Lo o o s B S S S B S 00 00 00 0 o 0 L0 L0 N DD DD DD R DD DD DD DN DD 2 e 2 e = 2 (o o ) Oy U D LD RO —
~N O N A LW, OOV TITNWNAE WO, OOUVIO DN WD, OOV UMW/, OOV 0L~ WwWwbh — O

26000010062
8MN06400600A
2100001505
66790
2220001010
2200001011
22200010121
2200001013
2600001014
8MB85241106A
2200001016
22700010171
8MNO04280400A
2200001019
22000002471
2220001021
220A0001022
22200010231
8MB05323009B
2200001025
2200001026
2200001027
8MA05320408A
2200001029
2200001030
8MN05320500E
90NB263013
2200001033
2200001034
8MB95301407K
2200001036
2200001037
8MB95301008A
22000010391
2100000328
2600001041
SMMO06401610A
2200001043
2200001044
2200001045
8MNO8500800A
2200001047
220A0001048
220A0001049
220A0001050
260A00010511

2620001055
2100000640
66800

2% Screw (CTS02-18 M2.5--0.6%5)
4548588 Looper Holder

1245 Screw (C12-37 M4-0.7*10)

Efr$% Knock Pin
#if1# Bushing

i24% Screw (CT0244 M6-1%6)

JHE& Oil Tube Joint (SH1505)
HE Oil Tube (@2.9*@5%35L)

VEBRE EFE Slider Holder

AR5 Washer
Y8 Guide Block

JEHE Slide block

VEBRE EFE Slider Holder

1842 Screw (CT1015 M3.5-0.6%11)
#1PE Washer

HE Oil Seal

2% Screw (CT0229 M4-0.7%4)
1 #EEH Thrust Plate

FL.ZE Plug

gEamgmERENEH Looper Drive Bar
#H54H Connecting Rod Asm

#il#8 Bushing

2% Screw (CT1024 M5-0.8%30)
AR5 Washer

SEFEIEAREH Adjusting Pin

5SS Spring Pin
BEWE Nut (CT1028 M5-0.8%4)

FLZE Plug

i@/ Coliy Eccentric

12%% Screw (CT0903 M5-0.8%5)
HEHEfK Needle Bearing

#H5 Rod

# R Connecting Rod
1844 Screw (CT0620 M4.5-0.75%14)

#Em R Oil Splasher

TEEZEF Orient Guide
1#%% Screw (SS033-01-16 M4.5-0.75%10)
BHAA Lever

FLZE Plug
EEENE Rocker Arm

1245 Screw (CT0625 M6-1%16)

1 HEEEE Thrust Washer

1 #Edl7R Thrust Bearing
#ify Shaft

1245 Screw (CT10461 M8-1.25%8)

& Washer
HHAR4H Lever Asm

iHA24H Connecting Rod Asm

EAE4H Connecting Rod Asm
fif#4H Bushing Asm.

SN U U NG Y T S NG T U0 Y S Gy Gy Gy N G S N GRS GRS GGG GRS N Y S G N Y G GG GRS NG S NG J SR N Y N Y Sy Gy R RS GRS G N, Y Y

1245 Screw (CT1002 M3.5--0.6%6)

454585 Looper

R (4LEBEA ) Washer

FPE Washer
4R 01l Wick

e N

-20-



10. CXD3800 #E4R#98EE#%RS Looper Driving Mechanism




10. CXD3800 &&54#5w5aEf%M Looper Driving Mechanism

8 Model | £H95 Gauge Size |—REENOL [ RefNo2 | Ref.No.3E | RefNo.s | RefNo.52 | RefNo.53
& Amt.Req.
2620001701
YIOMOLE|  64-64-64 | 5)5060101 | sMB75180505A [ 1PCS | 90ST0105 | SMB8S240605A | 5220LL00560
OMLLEl 649564 2PCS 2PCS 200001712 2PCS PCS PCS

1PCS




SR Feed Control Driving

AN
It

&

11. CXD3800 #E%
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11. CXD3800 #EzaSEstatitE Feed Control Driving

F 55t

Ref.No.

0 1 O\ L LN —

P TN T I B o ot i e A IR B S R NS B SR NS R S I N BN NS R P I \S i iyl il il i el el el sl el
WO — OO0 WNOHFOWOUIOAWUMEAEWND— OOV IO Wb — O

Y kL 4R 5%
Parts No.
2600001101
8MNO06400600A
90SCRO70
2200001106
2600001105
90NB252910
8MNO05320500E
2600001108
2200001111
2600001110
8MN04280600C
2600001112
2200001113
SMMO06401210A
2600001115
2600001116
2600001117
8MNO05320600A
900OR0517
2600001149
2600001150
2600001151
260A0001160
SME04281408A
2200001025
90SWO050
8MMO05320809A
2200001122
2600001129
2600001130
2600001131
8MNO06400800C
8MNO04280400A
900OR090
26000011354
2600001136
2600001137
2600001138
260A0001139
8MB04280807K
2600001141
2200001142
2600001143

% TE
Description
A% Lever
1844 Screw (CT0244 M6-1%6)
CI il #0122 C Ring
CI il 022 C Ring
5 Rod

e TEK Needle Bearing
222 Screw (CT0903 M5-0.8%5)
{Cdiw Bccentric

AR5 Rod Pin

AR Rod
222 Screw (CT1104 M4-0.7%6)
AR Link

AR Link

1225 Screw ( F11-03 M6-1%12)
HH#% Lever

AR5 Rod Pin

SFHFNE Eccentric Collar
1222 Screw (MT0729 M5-0.8%6)
O¥3hi#E8 O Ring

21 Nut

124 Stud
1FEh$Y Stopper Pin

FHEZHEAH Adjusting Screw Asm.

1245 Screw (C1140 M4-0.7%14)

E4FE Washer
SR Spring Washer

#1245 Screw (CT1145 M5-0.8*8)

5E S Pin
AR5 Rod Pin

7K % Bracket

AR5 Rod Pin

1824 Screw (FT0502 M6-1%8)
222 Screw (CT0229 M4-0.7%4)
OfFZHiE O Ring

S8 Spring

SEL L Pin
2B Shaft

BT Lever

FEENEEAREAR Lever Set
222 Screw (CT0215 M4-0.7+8)
FEBIZIECH Regulator Plate

1F#ER Stopper

[iF®2 Spacer

D4

HiIHE
Amt. Req.
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12. CXD3800 E gt BlixAniEEREH4%H Needle Guide And Feed Dog Driving

///\\\
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1% B
Model

N =]

Goauge Size

F %6
Ref No.6

F 3% 32
Ref.No.32

F %% 36
Ref No.36

Y192M-01E

6.4-6.4-6.4

S5262NG00011

5262DG0001

5262NGO0011A

Y223M-12E

6.4-9.5-64

9262NG0012

5262DG0012

S5262NG0012A
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12. CXD3800 G ElixAfesbEdt#iE Needle Guide And Feed Dog Driving

5 5%
Ref.No.

0O ~1 O\ L AW —

Ykt 4w 5%

Parts No.
2600001201
8MNO04280400A
8MB05320907A
8MB03201006A
2620001205
8MB03200606K
2600001208
66800
2200001243
8MB75180505A
26000012121
2600001213
2620001214
2600001244
8MN03200400C
8MB05321609X
90PW050
2600001241
2620001220
2600001221
2200001245
8MB03200306X
2600001224
8MNO06400500A
2600001226
90NB101313
2600001228
2620001229
2620001230
8MB04281307A
8MB04280807K
2100000223
2620001235
5262NG0012B
5262NG0012C

S

Description

ESHEREN L% Eccentric Cam
2% Screw (CT0229 M4-0.7%4)

1842 Screw (CXD1246 MS5-0.8%0)

1245 Screw (CT1204 M3-0.5%10)

1%L Needle Guide Holder
% 2814H Needle Guide Asm.

i84% Screw (CT1207 M3-0.5%6)

HtiREN N Lever
R Oil Wick

FLZE Plug

124% Screw (CTS0218 M2.5-0.45%5)

il Crank Shaft
TNz Collar

HHA% Shaft

RS Pin
1245 Screw (CT1242 M3-0.5%4)

i84% Screw (CXD12-20 M5-0.8%15.5)

& Washer

AR Link
HFREH Pin

#ifr Shaft

Y& 3R Slide Block

8% Screw (UTB0436 M3-0.5%3)
FEFBE Felt

i24% Screw (CT0513 M6-1%5)

AAAE A Guide
E#tHl& Needle Bearing

Y& Slide Block

EAGEERENEE Feed Dog Seat

EATE HEIE Feed Dog Connection Block
124% Screw ( CT9311-01-17 M4-0.7%13 )

%4 Feed Dog

i84% Screw (CT0215 M4-0.7%8)
#h & Washer

AT E |, Guide

1% 21817 Needle Guide Holder

1% 451 22 Needle Guide
%5125 Needle Guide

26-

HiUH=E
Amt. Req.
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13. CX2000 / CXD2000 / CXM2000 / CXD3800 7% £ 4t Lubrication System




13. CX2000 / CXD2000 / CXM2000 / CXD3800 5&35%: £ Lubrication System

7 9% Ykt 4w 5% % T HrHE
Ref.No. Parts No. Description Amt. Req.
1 2240001301 #GHI#% Oil Receiver 1
2 2240001302 JHE Oil Tube 1
3 2240001303 IESH 1 Nozzle 1
4 2240001304 JHEHEEE Oil Tube Joint 1
5 22400013051 #&H Defender 1
6 2210001352 #if Shaft 1
7 2210001353 [0 Cover 1
8 2210001311 FLZE Plug 1
9 2210001310 JH%3 Oil Tube 1
10 8MMO04284007B 1844 Screw (CT1310 M4-0.7%40) 4
11 2200001311 125 Oil Filter Cover 1
12 8MB04281207K #84%% Screw (CT0239 M4-0.7%12) 3
13 2200001313 O 232 O Ring 1
14 2100001521 g Es Oil Filter 1
15 2200001315 e EsEEE Oil Filter Joint 1
16 2200001316 #0%% Filter Screen Clamp 1
17 2600001317 49#K Filter Screen 1
18 2200001318 ZEFBE Felt 1
19 66790 JHE Oil Tube (229 *25%410L) 1
20 8MNO04280400A 1844 Screw(CT0229 M4-0.7%4) 3
21 2210001354 75382 Cover 1
22 66792 JHE Oil Tube (24.6 * 26.3 % 420L) 1
23 2100001536 J&# Latch Spring 10
24 2220001324 JFEH 72 Rotor Case 1
25 2220001325 BE[AfE One Way Valve 1
26 66792 JHAE Oil Tube (24.6 * 26.3 % 110L) 1
27 2260001327 HEHEPE Oil Tube Joint 1
28 66792 JHE Oil Tube (24.6 * 6.3 *35L) 1
29 2100001535 HEHEPE Oil Tube Joint 5
30 2100001533 125 Stud 3
31 2220001331 #4 Pin 1
32 66792 JHE Oil Tube (24.6 * 263 *30L) 1
33 26000013331 JHE Oil Tube 1
34 66792 JHE Oil Tube (24.6 * 26.3%220L) 1
35 2600001335 1M Stud 1
36 26000013361 125 Stud 1
37 2100001534 FARE Washer 13
38 2200001338 125 Stud 1
39 2220001339 1E[E1ff& B8 Bracket 1
40 2220001340 JH™E Oil Tube Joint 1

-28-



13. CX2000 / CXD2000 / CXM2000 / CXD3800 7% £ 4t Lubrication System




13. CX2000 / CXD2000 / CXM2000 / CXD3800 5&35%’ £ Lubrication System

Fr 9% Ykt 4w 5% % T HrAE
Ref.No. Parts No. Description Amt. Req.
41 2200001341 2R Worm Gear 1
42 8MA06400510A HEME Nut (CT0533 M6-1%5) 2
43 SMMO06402010A 2% Screw (SH04-44 M6-1%20) 2
44 2200001344 JHE Oil Tube 1
45 2600001345 JHE Oil Tube 1
46 22200013461 A Nozzle 1
47 26000013471 FEMR Separate 1
48 2220001348 B R Oil Tube Holder 1
49 2220001349 FER Steel ball 1
50 2600001350 #&H Defender 1
51 8MB03200506K 2% Screw (CT0525 M3-0.5%5) 2
52 2270001352 JFR%E Pressing Latch 1
53 22200013531 [E]U%ZE Pump Body 1
54 2200001354 AN~ Outside Rotor 1
55 2200001355 WEET- Inside Rotor 1
56 2200001356 B ZE Rotor Case 1
57 22200013571 #ify Shaft 1
58 2200001358 £} Cover 1
59 8MC04280807D 2% Screw (CT0130 M4-0.7%8) 1
60 2260001380 5% Spring 1
61 66800 4R Oil Wick (10L) 1
62 900R030 JHER Oil Rin 1
63 8MC04280507D 12%% Screw (CT0122 M4-0.7%5) 6
64 8MA85240306B HEME Nut (FT020112 M3.5-0.6%2.8) 1
65 2200001365 JHE Oil Tube 1
66 2220001366 P9#E-- Inside Rotor 2
67 2220001367 SNET- Outside Rotor 2
68 2220001368 JH4E Oil Mesh 1
69 2220001369 #HEEE Latch Spring 1
70 8MC03201306D 1844 Screw (UTB0335 M3-0.5%12.5) 1
71 8MA03200306A BEIWE Nut( FTBO111 M3-0.5%3) 1
72 2220001372 SEFBE Felt 1
73 66790 JHE Oil Tube (22.9 * 25 % 630L) 1
74 2220001374 JH"E Nozzle 2
75 227A0001375 2%4H Pump Asm 1
76 8MB04280608A 1844 Screw (UTB0130 M4-0.7%6) 1
77 2270001377 % Spring 1
78 22700013781 JH%% Spring 2
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14. 66708 4528

Fr 5%
Ref. No.

[GSIULIE NG (ST S I NG I NS T NS I NS I NS T NS I S I e e e e e e e
’—‘O@OO\]O‘\&II#LA)MHO@OO\]O\mJ;wN_O©OO\]O\mJ>U)[\)H

Thread Stand 66708
Ykl 4w 5% % it
Parts No. Description
667051 ¥l Rod Cover
667052 4 Upper Thread Stand Rod
667053 FE5H Joint
667054 T#E Lower Thread Stand Rod
667055 E4FE Washer
667056 HEME Nut
667057 $0H Bracket
667058 12&% Screw
667059 HEME Nut
6670510 12&% Screw
6670511 JEE Arm
6670512 1358 Bracket
6670513 B4R Thread Guide
6670514 4% Spool Set for SH6005
6670515 &gl Spool Pin
6670516 TE.L 8 Spool Retaining Lup
6670517 L {ETR Seat
6670522 4% 8% Spool Set Bracket
6670519 JHEEEARE Spring Washer
6670520 HEME Nut
6670521 B Thread Guide
6670522 4% 8% Spool Set Bracket
6670523 HM Clamp
6670524 12&% Screw
6670525 JHEEEARE Spring Washer
6670526 HEME Nut
6670527 &2 Support Rod
6670528 12&% Screw
6670529 HEME Nut
6670530 ARi24% Wood Screw
6670521 B4R Thread Guide

-32-
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Amt. Req.
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15. CXD3800 ZE&kfT{+ Supporting Board
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15. CXD3800 &k {4 Supporting Board

FF 5%
Ref.No.

GO A WD

Yk G 5k

Parts No.
66811-9
66943
2200001504
90SWO070
8MA06400612A
8MB06406507B

“ TH

Description

0B ORI Open-cut Table Top Type
JRE R Rubber Cushion

A5 Washer
S EEBARE Spring Wahsher

B2NE Nut (SH0242 M6-1%6)

1245 Bolt (CT1507 M6-1*#65)

-34-
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16. CXD3800 T E R4 Accesseries
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16. CXD3800 T.E Rz Accesseries

FF 5%
Ref.No.

*1
2

0 ~J ON L AW

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

Y1kl 4R 5%
Parts No.

6CXD630A-1-12-06
6CXD62MA-01-12-06

66840
2100001521
66722

66848

66721

66715

66636

66637

66612

66613

66690
66725-11-5
66720

66671

66639

66667

66831
220A0001632
8MC06401008E
2200001620
8SA36400306A
2200000228
8SB36400810E
2200001621
8MB03200405A
2200001622
66451

o TH

Description

CTD9000 / CXD2000 FZI#E4H Control Box Asm.

B At Parts List
{8 FHERBH= Tnstruction Manual

TR %% Threading Bar

g s Oil Filter
JR=F Oil Funnel

[5EE= Mechine Cover

JHEE Oiler
JHIEE Oil Container

NEHF Spanner 3MM

NEHF Spanner 4MM
G F Wrench 10MM

B 4K F Wrench 7/8MM

T Tweezer
HiFI$t (5 325 ) Retainer Needle

178 Silicon Oil

ARAF—FFEF Wooden Handle Flat Screw Driver
NEWF Spanner 1.5MM

JINFEF- Screw Driver (Small)

T HLE Bag
## H $84H Safety Plate Asm.

1245 Screw (CT0832 M6-1%9.5)

# H $3)% Safety Plate Support
BEWE Nut (K09-09 9/64"-40%3)

AR5 Washer

2% Screw (CT1624 9/64"-40%8)
£ H $522 Safety Plate Holder

124% Screw (FT0548 M3-0.5%*4)

3 H $3 Safety Plate
HE4 Paster

-36-
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Amt.Req.
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-l B ot &= R B+ Xt ot & ieixad | 7 REiRE 8 a3t 2Es gt
MODEL GAUGE SIZE - \Throot plate | Presser Main  [Needle clamp| Looper  |Lower looper| Needle guide |Needle guide | Needle
(3 tE{C"@) foot asm feed dog holder
o Ty
YI92M-0IF | 64-64-64 | S262TPO00L | 5262PFO001 | 5262DG0001 | S262NC000L | 2620001701 5262NG000L! | UY128GAS
5220LL00S60 | 5262NGO101 ¥ 11
YoraM-12F | 64-95-64 | S262TP00I2 | S5262PFO0I2 | 5262DG0012 | S262NCO0I2 | 2620001712 5262NG0012







